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Declaration

Neutron represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

Neutron's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the identical
electrical and mechanical components. Neutron shall have no liability for any declarations, inferences or
generalizations drawn by the client or others from Neutron issued reports.

Neutron’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
Neutron-self, extracts from the test report shall not be reproduced except in full with Neutron’s authorized
written approval.

Neutron’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025
requirements, and accredited by the conformity assessment authorities listed in this test report.
Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment: Cisco Edge 300

Brand Name : Cisco

Model Name : CS-E300-AP-K9;HS-E300-AP-K9

Applicant: Hon Hai Precision Ind., Co.,Ltd.

Factory: HONG FU JIN PRECISION INDUSTRY (SHEN ZHEN) CO LTD
Bldg. D10, F21, No. 2, 2ND DONGHUAN ROAD, 10TH YOUSONG

Address: INDUSTRIAL DISTRICT,LONGHUA TOWN,BAOAN, SHENZHEN,
GUANGDONG, CHINA

Date of Test: Aug. 10, 2011 ~ Aug. 31, 2011

Test Item: ENGINEERING SAMPLE

Standards: FCC Part15, Subpart C(15.247) / ANSI C63.4 : 2003

The above equipment has been tested and found compliance with the requirement of the relative
standards by Neutron Engineering Inc. EMC Laboratory.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
NEI-FCCP-2-1108C254) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of NVLAP and TAF according to the 1ISO-17025 quality
assessment standard and technical standard(s).

Test result included in this report for the 802.11b/g/n (MIMO) approval part
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.247) , Subpart C

Standard Section Test Item Judgment Remark
Meet the requirement of limit.
15.207 Conducted Emission PASS Minimum passing margin is

-6.28 dB at 0.619 MHz.

15.247(d) Antenna conducted PASS
Spurious Emission

Meets the requirements

15.247(a)(2) 6dB Bandwidth PASS Meets the requirements
15.247(b)(3) Peak Output Power PASS Meets the requirements
Radiated Spurious Meet the requirement of limit.
15.209/15.205 Emissizn PASS Minimum passing margin is
-5.05 dB at 668.26 MHz.
15.247(e) Power Spectral Density PASS Meets the requirements
15.203 Antenna Requirement PASS Meets the requirements

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is DG-CB03/DG-CO01 at the location
of No.3,Jinshagang 1st Road, ShiXia, Dalang Town, Dong Guan, China.523792
DG-C01 : (VCCI RN: C-3893/T-2013; FCC RN: 248549)
DG-CBO03 : (VCCI RN: G-95; FCC RN: 319330; IC Assigned Code: 4428B-1)
2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurementy + Us>where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 » providing a level of confidence of
approximately 95 % o

A. Conducted Measurement :

Test Site | Method Measurement Frequency Range U (dB) NOTE
DG-C01 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

Test Site | Method Measurement Frequency Ant. U > (dB) NOTE
Range H/V
30MHz ~ 1000MHz V 3.42
30MHz ~ 1000MHz H 3.54
DG-CBO3 | CISPR 1GHz~26.5GHz V 3.12
1GHz~26.5GHz H 3.68
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Cisco Edge 300

Brand Name Cisco

Model Name CS-E300-AP-K9;HS-E300-AP-K9

OEM Brand/Model Name | N/A

Model Difference Hardware design are all the same just for different customer
usage.

The EUT is a Cisco Edge 300.

Operation Frequency: |2412~2462 MHz

Modulation Type: 802.11b:CCK, DQPSK, DBPSK
802.11g:OFDM

802.11n:OFDM (2TX/2RX)

Bit Rate of Transmitter |802.11b:11/5.5/2/1 Mbps
802.119:54/48/36/24/18/12/9/6

Mbps
Draft 802.11n:up to +300Mbps
Number of Channel 11 CH, Please see Note 2.
Product Description (please see page 9)
Antenna Designation:  |Please see Note 3.
Antenna Gain(Peak) (please see page 9)
Output Power: 802.11b: 18.50dBm

802.11g: 20.30dBm
802.11n(20MHz): 21.36 dBm
802.11n(40MHz): 19.19 dBm

Based on the application, features, or specification exhibited
in User's Manual, the EUT is considered as an
ITE/Computing Device. More details of EUT technical
specification, please refer to the User's Manual.
#1 DC Voltage supplied from AC/DC adapter

Brand name: LITEON ; Model name:PA-1600-2A-LF
#2 DC Voltage supplied from AC/DC adapter

Brand name: DELTA ; Model name:EADP-60MB B

Power Source

5 Rat #1 1/P 100-240VAC~ 50-60Hz, 2A O/P 12V, 5A
ower Rating #2 1/P 100-240VAC~ 50-60Hz, 1.5A O/P 12V, 5A
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Connecting I/0 Port(s) | USB ports
HDMI port

Audio out port

Audio in port

Gigabit Ethernet (uplink) port
Ethernet (downlink) port

Power
Connecting I/O Port(s) Please refer to the User's Manual
Products Covered N/A

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.

2. |CHO01-CH 11 for 802.11b, 802.11g, 802.11n(20MHz)
CH 03 — CH 09 for 802.11n(40MHz)
Channel List
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MH2) Channel (MHz)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3. Table for Filed Antenna
Ant Brand Model Name Antenna Connector | Gain (dBi) Length
Type (mm)
BT | "OXCON  Exo1B88-0G-EF-H|  PCB U.FL 3.10 41
WLAN FOXNCON FX01B89-OG-EF-H| PCB U.FL 2.92 75
WLAN FOX,\?ON FX01B90-OG-EF-H PCB U.FL 2.98 175

4. The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and two receivers (2T2R).

Operating Mode
1TX 2TX
TX Mode
802.11b V (ANT2 or ANT3) -
802.11g V (ANT2 or ANT3) -
802.11n(20MHz) - V (ANT2 & ANT3)
802.11n(40MHz) - V (ANT2 & ANT3)
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01//06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX Mode

The EUT system operated these modes were found to be the worst case during the
re-scanning test as Following:

For Conducted Test

Final Test Mode Description

Mode 5 TX Mode

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.

(2) During the output power test, all data rates have been investigated and the highest output
powers were recorded are as follows:
802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20/HT40 mode : MCS8 (6Mbps)
For radiated emission tests, the highest output powers were set for final test.

(3) Worst-case mode and channel used for 30-1000 MHz radiated and power line conducted
emissions was the mode and channel with the highest output power, that was determined
to be 11n HT20 Channel 01
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

Test software Version Test Program: RT537XQA

Frequency 2412 MHz 2437 MHz 2462 MHz
IEEE 802.11b DSSS 13 14 16
IEEE 802.11g OFDM 13 14 15

Test software Version

Test Program: RT537XQA

Frequency (MHz) 2412 MHz 2437 MHz 2462 MHz
IEEE 802.11n (20MHz) 13(ANT1) 14(ANT1) 16(ANT1)
13(ANT2) 14(ANT2) 16(ANT2)

Frequency (MHz) 2422 MHz 2437 MHz 2452 MHz
IEEE 802.11n (40MHz) OC(ANT1) OE(ANT1) OE(ANT1)
OC(ANT2) OE(ANT2) OE(ANT2)
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3.4 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Radiation:

E-1

Report No.: NEI-FCCP-2-1108C254 Page 12 of 134



esti,
& 1esting 3
; L

_M3TLY

Neutron Engineering Inc.

3.2 DESCRIPTION OF SUPPORT UNITS (CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Iltem| Equipment |Mfr/Brand| Model/Type No. FCCID Series No. Note
E-1 | ©9%0599° | Cisco |CS-E300-AP-K9 [MCLCSE300APK9 N/A EUT
ltem | Shielded Type | Ferrite Core Length Note
N/A N/A N/A N/A
Note:

(1)  The support equipment was authorized by Declaration of Conformity.
(2) For detachable type 1/0O cable should be specified the length in m in TLength ; column.
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4. EMC EMISSION TEST

4.1.1 POWER LINE CONDUCTED EMISSION Limits

Neutron Engineering Inc.

4.1 CONDUCTED EMISSION MEASUREMENT

(Frequency Range 150KHz-30MHz)

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) : :
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56-46*
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
Note:

4.1.2 MEASUREMENT INSTRUMENTS LIST AND SETTING

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2SH 00052766 May.26.2012
2 LISN R&S ENV216 100526 May.26.2012
3 Test Cable N/A RG400 12m N/A Mar.18.2012
4 REIE:V'C;ETI'\E/?ETR R&S ESCI 100895 May.26.2012
5 50Q Terminator SHX TF2-3G-A 08122901 May.26.2012

The following table is the setting of the receiver

Remark: ” N/A” denotes No Model Name. , Serial No. or No Calibration specified.

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

Report No.: NEI-FCCP-2-1108C254
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4.1.3 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.4 DEVIATION FROM TEST STANDARD
No deviation

4.1.5 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

— L 1
EUT Mgggz
|

[ L

| 80cm
[
\Horizontal Reference

Ground Plane

40cm

|LISNh |
|l

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

4.1.6 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting / Hopping on mode.
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4.1.7 TEST RESULTS

EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : |20 C Relative Humidity : |50 %
Pressure : 1010hPa Test Power : AC 120V/60Hz
Test Mode : TX Mode (Adapter: PA-1600-2A-LF)
Freq. |TerminallReading Level(dBuV) Correct [Measurement(dBuV Limit(dBuV) Margin(dB) |
(MHz) /N |QP-Mode|AV-Mode [Factor(dB) QP-Mode|AV-Mode|QP-ModgAV-ModgQP-ModgAV-Mode
0.165 Line 38.67 25.69 9.70 48.37 35.39 65.21 5521 | -16.84 | -19.82
0.619 Line 31.86 29.98 9.74 4160 3972 56.00 | 46.00 | -14.40 | - 6.28
0.806 Line 29.86 28.51 9.75 3961 3826 56.00 | 46.00 | -16.39 | - 7.74
1.330 Line 28.36 27.43 9.82 38.18 3725 56.00 | 46.00 | -17.82 | - 8.75
1.756 Line 29.68 28.62 9.90 3958 3852 56.00 | 46.00 | -16.42 | - 7.48
26.160 | Line 35.20 26.35 11.36 46.56 37.71 60.00 [ 50.00 | -13.44 | -12.29

Remark

(1) Reading in which marked as QP means measurements by using are Quasi-Peak Mode with
Detector BW=9KHz ; SPA setting in RBW=10KHz,VBW =10KHz, Swp. Time = 0.2 sec./MHzo
Reading in which marked as AV means measurements by using are Average Mode with
instrument setting in RBW=10KHz,VBW=10KHz, Swp. Time =0.2 sec./MHz o

(2) Margin value = Measurement level — Limit value.

Correct factor = Insertion loss + Cable loss.
Measurement level = Correct factor + Reading level.
(3) Measuring frequency range from 150KHz to 30MHz o

80.0 dBu¥

0.0
0.150 0.5 [MHz] 5 30.000

Limit: —_—
AYG:
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 20 C Relative Humidity : |50 %
Pressure : 1010hPa Test Power AC 120V/60Hz
Test Mode : TX Mode (Adapter: PA-1600-2A-LF)
Freq. |Terminal|Reading Level(dBuV) Correct [Measurement(dBuV Limit(dBuV) Margin(dB) I
(MHz) | LN |QP-Mode| AV-Mode [Factor(dB) QP-Mode|AV-Mode|QP-ModgAV-ModegQP-ModeAV-Mode
0.162 | Neutral | 38.02 25.36 9.69 47.71 35.05 65.36 55.36 | -17.65 | -20.31
0.184 | Neutral | 38.26 25.35 9.70 47 .96 35.05 64.29 5429 | -16.33 | -19.24
0.525 | Neutral | 27.96 26.13 9.73 3769 35.86 56.00 46.00 | -18.31 | -10.14
1.645 | Neutral [ 27.32 26.21 9.88 37.20 36.09 56.00 46.00 | -18.80 | - 9.91
19.801 | Neutral | 32.21 21.01 11.15 43.36 32.16 60.00 50.00 | -16.64 | -17.84
26.215 | Neutral [ 33.98 25.02 11.36 45.34 36.38 60.00 50.00 | -14.66 | -13.62

Remark

(1) Reading in which marked as QP means measurements by using are Quasi-Peak Mode with
Detector BW=9KHz ; SPA setting in RBW=10KHz,VBW =10KHz, Swp. Time = 0.2 sec./MHzo
Reading in which marked as AV means measurements by using are Average Mode with
instrument setting in RBW=10KHz,VBW=10KHz, Swp. Time =0.2 sec./MHz °

(2) Margin value = Measurement level — Limit value.
Correct factor = Insertion loss + Cable loss.
Measurement level = Correct factor + Reading level.

(3) Measuring frequency range from 150KHz to 30MHz o

80.0 dBuY

\

40
X X R
X

0.0
0.150 0.5 [MHz) 5 30.000

Limit: —_—

AYG:
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : |20 C Relative Humidity : |50 %
Pressure : 1010hPa Test Power : AC 120V/60Hz
Test Mode : TX Mode (Adapter: EADP-60MB B)
Freq. |TerminallReading Level(dBuV) Correct [Measurement(dBuV Limit(dBuV) Margin(dB) |
(MHz) | LN |QP-Mode| AV-Mode [Factor(dB) QP-Mode|AV-Mode|QP-ModgAV-ModegQP-ModeAV-Mode
0.169 Line 35.02 20.35 9.70 4472 30.05 64.99 | 54.99 | -20.27 | -24.94
0.228 Line 29.11 18.63 9.71 38.82 28.34 62.52 | 5252 | -23.70 | -24.18
0.513 Line 26.43 17.86 9.73 36.16 2759 56.00 | 46.00 | -19.84 | -18.41
2.521 Line 31.02 17.35 9.96 4098 27.31 56.00 | 46.00 | -15.02 | -18.69
6.024 Line 28.31 16.38 10.06 38.37 2644 60.00 | 50.00 | -21.63 | -23.56
17.199 | Line 30.25 19.68 10.86 4111 3054 60.00 | 50.00 | -18.89 | -19.46

Remark

(1) Reading in which marked as QP means measurements by using are Quasi-Peak Mode with
Detector BW=9KHz ; SPA setting in RBW=10KHz,VBW =10KHz, Swp. Time = 0.2 sec./MHzo
Reading in which marked as AV means measurements by using are Average Mode with
instrument setting in RBW=10KHz,VBW=10KHz, Swp. Time =0.2 sec./MHz o

(2) Margin value = Measurement level — Limit value.
Correct factor = Insertion loss + Cable loss.
Measurement level = Correct factor + Reading level.

(3) Measuring frequency range from 150KHz to 30MHz o

80.0 dBu¥Y

\

Limit: —_—
AVG:

0.0
0.150 0.5 [MHz] 5 30.000
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 20 C Relative Humidity : |50 %
Pressure : 1010hPa Test Power AC 120V/60Hz
Test Mode : TX Mode (Adapter: EADP-60MB B)
Freq. |Terminal|Reading Level(dBuV) Correct [Measurement(dBuV Limit(dBuV) Margin(dB) I
(MHz) | LN |QP-Mode| AV-Mode [Factor(dB) QP-Mode|AV-Mode|QP-ModgAV-ModegQP-ModeAV-Mode
0.150 | Neutral | 32.01 22.35 9.69 4170 3204 66.00 56.00 | -24.30 | -23.96
0.412 | Neutral | 28.02 16.24 9.72 37.74 2596 57.64 47.64 | -19.90 | -21.68
0.513 | Neutral | 28.35 23.02 9.73 38.08 32.75 56.00 46.00 | -17.92 | -13.25
2.630 | Neutral | 31.12 22.01 9.96 41.08 31.97 56.00 46.00 | -14.92 | -14.03
5.914 | Neutral | 29.35 19.36 10.05 3940 2941 60.00 50.00 | -20.60 | -20.59
15.801 | Neutral | 30.25 21.35 10.70 40.95 32,05 60.00 50.00 | -19.05 | -17.95

Remark

(1) Reading in which marked as QP means measurements by using are Quasi-Peak Mode with
Detector BW=9KHz ; SPA setting in RBW=10KHz,VBW =10KHz, Swp. Time = 0.2 sec./MHzo
Reading in which marked as AV means measurements by using are Average Mode with
instrument setting in RBW=10KHz,VBW=10KHz, Swp. Time =0.2 sec./MHz °

(2) Margin value = Measurement level — Limit value.
Correct factor = Insertion loss + Cable loss.
Measurement level = Correct factor + Reading level.

(3) Measuring frequency range from 150KHz to 30MHz o

80.0 dBuvY
Limit: —_—
AVG:
a0 fi
x =
=
0.0
0.150 0.5 [MHz] L 30.000
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS (Frequency Range 9KHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

(dBuV/m) (at 3m)

FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated
Upper frequency of

or tunes (MHz)

measurement used in the device
or on which the device operates

or

Range (MHz)

Below 1.705 30
1.705-108 1000
108 — 500 2000
500 — 1000 5000
Above 1000 5™ harmonic of the highest frequency or 40 GHz,

whichever is lower

Report No.: NEI-FCCP-2-1108C254
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4.2.2 MEASUREMENT INSTRUMENTS LIST ANS SETTING

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Active Loop
1 R&S HFH2-Z2 830749/020 May.26.2012
Antenna
2 Bi-log Antenna Schwarbeck VULB9160 9160-3232 May.25.2012
3 Horn Antenna ETS 3115 00075789 May.11.2012
4 | Broad-BandHorn | g0 heck | BBHA9170 | 9170340 Dec.15.2011
Antenna
5 Amplifier HP 8447D 2944A09673 May.25.2012
6 Amplifier Agilent 8449B 3008A02274 May.25.2012
7 Amplifier EMC EMC2654045 980039 Aug.11.2012
8 Test Receiver R&S ESCI 100895 May.25.2012
9 | Spectrum Analyzer R&S FSP 40 100185 Nov.26.2011
10 Test Cable N/A C-01_CBO03 N/A Jul.04.2012
11 Test Cable | HUBER+SUHNER SUCOE"EX—S 313794/4 Apr.11.2012
12 Controller CT SC100 N/A N/A
Note

1. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

2. The test was performed in DG-CBO03 (Below 1GHz/Above 1GHz)

- The Horn antenna and HP preamplifier (model: 8449B) /EMC preamplifier (model:

EMC2654045) are used only for the measurement of emission frequency above 1GHz if

tested.

4. The IC Site Registration No. is 4428B-1 (DG-CB03)

5. The FCC Site Registration No. is 319330 (DG-CB03)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10th carrier harmonic

RB/VB

(Emission in restricted band)

1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average

Receiver Parameter

Setting

Attenuation

Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP

Report No.: NEI-FCCP-2-1108C254
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4.2.3 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.4 DEVIATION FROM TEST STANDARD
No deviation
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4.2.,5 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

i

Ground Plane

Receiver | = Amp.

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

----- I ] Tm
IO.B m
Ground Plane
Spectrum|] ||
Analyzer Amp.

4.2.6 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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4.2.7 TEST RESULTS (BETWEEN 30 — 1000 MHZ)

EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9

Temperature : 25 C Relative Humidity : |58 %

Pressure 1010 hPa Test Voltage AC 120V/60Hz

Test Mode : TX 11N 20M MODE CHANNEL 01 (Adapter: PA-1600-2A-LF)
Freq. Ant. | Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) HIV (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
43.58 \ 49.57 -16.88 32.69 40.00 - 7.31
249.22 V 45.84 -14.62 31.22 46.00 - 14.78
435.46 \Y 40.73 -8.38 32.35 46.00 - 13.65
625.58 \' 39.31 -3.80 35.51 46.00 - 10.49
668.26 \ 44.23 -3.28 40.95 46.00 - 505
738.10 V 35.22 -2.71 32.51 46.00 - 13.49

Remark :

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz o

(2) Measuring frequency range from 30MHz to 1000MHz o

(3) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.

(4) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform o

(5) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table o

80.0 dBu¥/m

FCC Clazz B 3M Radiation

—

0.0
30,000 127.00 224,00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MH=z
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9

Temperature : 25 C Relative Humidity : |58 %

Pressure 1010 hPa Test Voltage AC 120V/60Hz

Test Mode TX 11N 20M MODE CHANNEL 01 (Adapter: PA-1600-2A-LF)
Freaq. Ant. | Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) HIV (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
97.90 H 42.87 -18.45 24.42 43.50 - 19.08
249.22 H 50.26 -14.62 35.64 46.00 - 10.36
375.32 H 41.86 -992 31.94 46.00 - 14.06
447.10 H 4217 -8.17 34.00 46.00 - 12.00
625.58 H 38.50 -3.80 34.70 46.00 - 11.30
668.26 H 42.16 -3.28 38.88 46.00 - 712

Remark :

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz o

(2) Measuring frequency range from 30MHz to 1000MHz o

(3) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.

(4) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform o

(5) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table o

80.0 dBu¥/m

FCC Clazz B 3M Radiation

—

4u_| &

0.0
30,000 127.00 224,00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MH=z
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9

Temperature : 25 C Relative Humidity : |58 %

Pressure 1010 hPa Test Voltage : AC 120V/60Hz

Test Mode TX 11N 20M MODE CHANNEL 01 (Adapter: EADP-60MB B)
Freq. Ant. | Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) HV (dBuV) (dB) (dBu/m) | (dBuV/m) (dB)
151.25 \ 44.13 -14.63 29.50 43.50 - 14.00
250.68 V 42.80 -13.12 29.68 46.00 - 16.32
333.13 \ 41.28 -10.62 30.66 46.00 - 15.34
650.80 \ 43.95 -5.34 38.61 46.00 - 739
667.78 V 44.62 -5.21 39.41 46.00 - 6.59
910.28 \% 39.59 -345 36.14 46.00 - 9.86

Remark :

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz o

(2) Measuring frequency range from 30MHz to 1000MHz o

(3) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.

(4) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform o

(5) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table o

80.0 dBuV/m

FCC Class B 3M Radiation

—

0.0
30.000 127.00 22400 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MH=z
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9

Temperature : 25 C Relative Humidity : |58 %

Pressure 1010 hPa Test Voltage AC 120V/60Hz

Test Mode TX 11N 20M MODE CHANNEL 01 (Adapter: EADP-60MB B)
Freaq. Ant. | Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) HIV (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
85.78 H 53.41 -18.84 34.57 40.00 - 543
250.68 H 45.52 -13.12 32.40 46.00 - 13.60
333.13 H 48.53 -10.62 37.91 46.00 - 8.09
405.88 H 42.96 -9.62 33.34 46.00 - 12.66
667.78 H 39.89 -5.21 34.68 46.00 - 11.32
910.28 H 38.94 -345 35.49 46.00 - 10.51

Remark :

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz o

(2) Measuring frequency range from 30MHz to 1000MHz o

(3) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.

(4) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform o

(5) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table o

80.0 dBu¥/m

FCC Clazz B 3M Radiation

—

0.0
30,000 127.00 224,00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MH=z
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4.2.8 TEST RESULTS (ABOVE 1000 MHZ)

EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : TX B MODE 2412MHz
Freq Art.Pol. Reading Ant./CF Act Limit
Peak AV Peak AV Peak AV Note
(MHz) H/N | (dBuV) | (dBuV) | CF(dB) | (dBuV/im)| (dBuV/m)| (dBuV/m) | (dBuv/m)
2390.00 Vv 2251 | 11.54 | 31.91 54.42 4345 74.00 54.00 | XE
2413.40 Vv 6948 | 67.05 | 31.88 | 101.36 98.93 XIF
4823.95 Vv 4837 | 43.20 5.29 53.66 4849 74.00 54.00 | X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; "Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO1 (Above 1000 MHz, Vertical)

120.0 dBu¥/m
3
by |
20
FCC_RF_1G-40G_(Peak)
1 [\ /\ FCC_RF_1G-40G_[AY]
W 15
i/d \
40.0
2362.000 2372.00 238200 239200 2402.00 241200 242200 243200  2442.00 2462.00 MHz
80.0 dBu¥/m
FCC_RF_1G-40G_[Peak]
2 FCC_RF_1G-40G_[AY]
1
X
40
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
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EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE 2412MHz
Freq. Ant.Pol. Reading Ant /CF Act Limt
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV) | CF(dB) | (dBuV/im)| (dBuV/m)| (dBuV/m) | (dBuv/m)
2390.00 H 18.08 | 12.80 | 31.91 49.99 44.71 74.00 54.00 | XE
2413.00 H 7491 | 71.28 | 31.88 | 106.79 103.16 XIF
4823.98 H 47.73 | 43.03 5.29 53.02 48.32 74.00 54.00 | X/H
Remark :

Report No.: NEI-FCCP-2-1108C254

(1) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; "Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO1 (Above 1000 MHz, Horizontal)

120.0 dBu¥/m

e T}

80
FCC_RF_1G-40G_({Peak]
FCC_RF_1G-40G_[AY]
1
¥
2
40.0
2362.000 2372.00 2382.00 2392.00 2402.00 2412.00 2422.00 2432.00 2442.00 2462.00 MHz
80.0 dBu¥/m
FCC_RF_1G-40G_[Peak)
2 FCC_RF_1G-40G_[AY]
Fay
1
X
40
0.0

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00 21400.00 26500.00 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE 2437MHz
Freq Art.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBw) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m) | (dBuV/im) (dBuV/m)
2438.60 \ 72.93 | 70.25 | 31.85 | 104.78 102.10 XIF
4873.94 \ 46.68 | 39.25 | 547 5215 44.72 74.00 54.00 | XH

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission ©

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO6 (Above 1000 MHz, Vertical)

1200 dBu¥/m

20
FCC_RF_1G-40G_(Peak)
/—\ FCC_RF_1G-40G_[AY]
40.0
2387.000 2397.00 2407.00 2417.00 2427.00 2437.00 2447.00  2457.00  2467.00 2487.00 MHz
80.0 dBu¥/m
FCC_RF_1G-40G_[Peak]
1 FCC_RF_1G-40G_[AY]
®
2
%
40
0.0

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00

21400.00 26500.00 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE 2437MHz
Freq Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) (dBuV) | CF(dB) | (dBuV/m)]| (dBuV/m)]| (dBuV/m) | (dBuv/m)
2438.40 H 76.51 71.93 31.85 108.36 103.78 X/IF
4873.97 H 47.15 37.97 5.47 52.62 43.44 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission ©

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO6 (Above 1000 MHz, Horizontal)

120.0 dBu¥/m
1
®
2
20
FCC_RF_1G-40G_(Peak]
FCC_RF_1G-40G_[AY]
40.0
2387.000 2397.00 2407.00 2417.00 2427.00 2437.00 2447.00  2457.00  2467.00 2487.00 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV)| CF(@B) | (dBuV/m) | (dBuVv/im) | (@Buv/m) | (dBuV/m)
2463.00 V 75.95 | 72.66 31.82 107.77 104.48 X/F
2483.50 V 24.71 14.70 31.80 56.51 46.50 74.00 5400 X/E
4923.83 \% 45,77 | 38.33 5.65 51.42 43.98 74.00 54.00 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency <“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CH11 (Above 1000 MHz, Vertical)
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode TX B MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m)| (dBuV/m)
2463.20 H 77.37 | 73.82 31.82 109.19 105.64 X/F
2483.50 H 25.53 | 15.70 31.80 57.33 47.50 74.00 54.00 X/E
4923.95 H 45,92 | 38.62 5.65 51.56 44 .27 74.00 5400 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.

Report No.: NEI-FCCP-2-1108C254 Page 38 of 134



esty,
) i

Neutron Engineering Inc.

TX CH11 (Above 1000 MHz, Horizontal)

120.0 dBu¥/m

=

80
FCC_RF_1G-40G_(Peak)
3
X FCC_RF_1G-40G_[AY]
// &
40.0
2412.000 2422.00 2432 00 2442 .00 2452 00 2462.00 2472.00 2482 .00 2492 00 2512.00 WMH=z
800 dBu¥V/m
FCC_RF_1G-40G_[Peak)
FCC_RF_1G-40G_[AY]
®
2
=
40
0.0

1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz

Report No.: NEI-FCCP-2-1108C254 Page 39 of 134



esti,
o Ae=ting ¢
%

_f{3TLHNeutron Engineering Inc.

EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m) | (dBuv/m)
2390.00 \% 18.02 12.25 31.91 49.93 44,16 74.00 54.00 X/E
2414.20 V 69.19 60.20 31.88 101.07 92.08 X/F
4824.04 \% 47.55 32.98 5.29 52.84 38.27 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act Limit
Peak AV Peak AV Peak AV Note
(MHZz) H/V (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m) | (dBuV/m)
2390.00 H 30.53 14.32 31.91 62.44 46.23 74.00 54.00 X/E
2410.40 H 69.31 63.76 31.89 101.19 95.65 X/F
4823.96 H 42.87 30.59 5.29 48.16 35.88 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes

that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; "Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHZz) H/V (dBuV) (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m) | (dBuV/m)
2440.00 \'% 68.01 60.53 31.85 99.86 92.38 X/F
4874.16 V 49.69 35.88 5.47 55.16 41.35 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; "Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : TX G MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHZz) H/V (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m) | (dBuV/m)
2440.00 H 69.73 64.15 31.85 10158 96.00 X/F
4874.00 H 4424 | 32.85 5.47 49.71 38.32 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission ©

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV)| CF(@B) | (dBuV/m) | (dBuVv/im) | (@Buv/m) | (dBuV/m)
2465.40 V 74.54 | 65.60 31.82 106.36 97.42 X/F
2483.50 V 34.04 | 18.17 31.80 65.84 49.97 74.00 5400 X/E
4923.32 V 46.23 | 34.21 5.65 51.88 39.86 74.00 54.00 XH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency <“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode TX G MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m)| (dBuV/m)
2464.40 H 73.24 | 66.98 31.82 105.06 98.80 X/F
2483.50 H 37.41 18.84 31.80 69.21 50.64 74.00 54.00 X/E
4925.01 H 43.91 31.68 5.66 4957 37.34 74.00 5400 XMH

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-20M MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m)| (dBuV/m)
2390.00 V 26.55 | 16.40 | 31.91 58.46 48.31 74.00 54.00 X/E
2410.40 \% 72.83 | 62.33 31.89 104.72 94.21 XIF
4823.53 V 50.15 | 35.96 5.29 55.44 41.25 74.00 54.00 XM

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV)| CF(@B) | (dBuV/m) | (dBuVv/im) | (@Buv/m) | (dBuV/m)
2390.00 H 32.20 17.87 31.91 64.11 49.78 74.00 54.00 X/E
2413.80 H 70.94 | 64.45 31.88 102.82 96.33 X/F
4824 .48 H 47.61 23.84 5.29 52.90 38.13 74.00 54.00 XH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency <“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-20M MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBBuV) (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuVv/m) | (dBuv/m)
2434.80 \% 67.44 63.11 31.86 99.30 94.96 X/F
4874.18 \ 48.60 34.92 5.47 54.07 40.39 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.

Report No.: NEI-FCCP-2-1108C254 Page 56 of 134



User
线条


esty,
) i

Neutron Engineering Inc.

TX CHO6 (Above 1000 MHz, Vertical)

110.0  dBuV/m
1
®
2
FCC_RF_1G-40G_[Peak]
70
FCC_RF_16-40G_[AV)
30.0
2387.000 2397.00 2407.00 2417.00  2427.00 2437.00 244700 2457.00  2467.00 2487.00 MHz
80.0 dBuV/m
FCC_RF_1G-40G_[Peak)
3 FCC_RF_1G6-40G_[AV)
2
40 %
0.0
1000.000 3550.00 6100.00  8650.00 1120000 13750.00 16300.00 18850.00 21400.00 26500.00 MHz

Report No.: NEI-FCCP-2-1108C254 Page 57 of 134




esti,
o Ae=ting ¢
%

_f{3TLHNeutron Engineering Inc.

EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE 2437MHz
Freq Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)]| (dBuV/m) | (dBuv/m)
2434.20 H 74.69 65.58 31.86 106.55 96.43 X/F
4874.18 H 44.20 32.14 5.47 49.67 37.61 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission ©

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV)| CF(@B) | (dBuV/m) | (dBuVv/im) | (@Buv/m) | (dBuV/m)
2466.80 V 71.31 | 65.39 31.82 103.13 97.21 X/F
2483.50 V 30.03 | 16.78 31.80 61.83 48.58 74.00 5400 X/E
4923.56 \% 46.98 | 33.34 5.65 52.63 38.99 74.00 54.00 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency <“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-20M MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m)| (dBuV/m)
2459.80 H 75.12 | 64.90 31.83 106.95 96.72 X/F
2483.50 H 30.24 15.82 31.80 62.04 47.62 74.00 54.00 X/E
4923.58 H 43.85 | 31.02 5.65 49.50 36.67 74.00 5400 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-40M MODE 2422MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m)| (dBuV/m)
2390.00 V 2574 | 13.91 31.91 57.65 45.82 74.00 54.00 X/E
2427.00 \% 63.28 | 56.40 31.87 95.15 88.25 XIF
4844.00 V 4470 | 31.09 5.36 50.06 36.45 74.00 54.00 XM

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE 2422MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV)| CF(@B) | (dBuV/m) | (dBuVv/im) | (@Buv/m) | (dBuV/m)
2390.00 H 21.54 | 15.08 31.91 53.45 46.99 74.00 54.00 X/E
2430.60 H 68.75 | 58.25 31.87 100.62 90.11 X/F
4844.04 H 42.83 | 30.33 5.36 48.19 35.69 74.00 54.00 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency <“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; "Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-40M MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBBuV) (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuVv/m) | (dBuv/m)
2442.80 \% 69.78 58.96 31.85 10163 90.81 X/F
4873.64 \Y 4330 31.33 5.47 48.77 36.80 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO6 (Above 1000 MHz, Vertical)

110.0  dBuV/m
2
®
1
FCC_RF_1G-40G_[Peak]
70
FCC_RF_16-40G_[AV)
30.0
2387.000 2397.00 2407.00 2417.00  2427.00 2437.00 244700 2457.00  2467.00 2487.00 MHz
80.0 dBuV/m
FCC_RF_1G-40G_[Peak)
FCC_RF_1G6-40G_[AV)
1
X
40 )
&
0.0
1000.000 3550.00 6100.00  8650.00 1120000 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE 2437MHz
Freq Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)]| (dBuV/m) | (dBuv/m)
2448.20 H 69.33 59.27 31.84 101.17 91.11 X/F
4873.96 H 42.86 30.49 5.47 48.33 35.96 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission ©

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO6 (Above 1000 MHz, Horizontal)

110.0 dBu¥/m

h

FCC_RF_1G-40G_[Peak)

70
FCC_RF_16-40G_[AV)
30.0
2387.000 2397.00 2407.00 2417.00  2427.00 2437.00 244700 2457.00  2467.00 2487.00 MHz
80.0 dBuV/m
FCC_RF_1G-40G_[Peak)
FCC_RF_1G6-40G_[AV)
1
%
40
2
X
0.0

1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 1630000 18850.00

21400.00 26500.00 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE 2452MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/NV | (dBuV) | (dBuV)| CF(@B) | (dBuV/m) | (dBuVv/im) | (@Buv/m) | (dBuV/m)
2462.00 V 70.00 | 59.34 31.83 101.83 91.17 X/F
2483.50 V 30.27 | 18.89 31.80 62.07 50.69 74.00 5400 X/E
4903.88 \% 43.21 30.89 5.58 48.79 36.47 74.00 54.00 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency <“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).
Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHO9 (Above 1000 MHz, Vertical)

110.0 dBu¥/m
1
b
2
FCC_RF_1G-40G_[Peak)
70
3
X
FCC_RF_1G-40G_[AY)
\i\
30.0
2402000 2412.00 2422 00 2432.00 2442 00 2452.00 2462.00 2472.00 248200 2502.00 MH=z
80.0 dBu¥/m
FCC_RF_1G-40G_[Peak)
FCC_RF_1G-40G_[AY)

1

X
40 o

H

0.0
1000000 3550.00 6100.00 865000 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 25 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-40M MODE 2452MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m)| (dBuV/m)
2448.20 H 69.33 | 58.44 31.84 101.17 90.26 X/F
2483.50 H 29.16 17.28 31.80 60.96 49.08 74.00 54.00 X/E
4903.12 H 43.11 30.06 5.58 48.69 35.64 74.00 5400 XMH
Remark :

(1) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform o

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency -“F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) Reading in which marked as Peak or AVG means measurements by using are Peak Mode
or AVG with Detector BW=1MHz ; SPA setting in RBW=1MHz, VBW =1MHz, Swp. Time =
0.3 sec./MHz, AVG Mode with detector BW=1MHz ; SPA setting in RBW=1MHz, VBW
=10Hz, Swp. Time = 0.3 sec./MHz o

(9) Measured level (dBuV/m)= Raw value (dBuV) + Correction Factor(dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor(dB).
Margin value = Emission level — Limit value.
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TX CHOQ9 (Above 1000 MHz, Horizontal)

110.0 dBu¥/m

1
X
2
FCC_RF_1G-40G_(Peak]
il
3
X
FCC_RF_1G-40G_[AY]
N\
30.0
2402.000 2412.00 2422.00 2432.00 2442.00 2452.00 2462.00 2472.00 2482.00 2502.00 MHz
80.0 dBu¥/m
FCC_RF_1G-40G_[Peak)
FCC_RF_1G-40G_[AY]
2
X
40
1
=
0.0
1000.000 3550.00 6100.00 8650.00 1120000 13750.00 16300.00 1885000 21400.00 26500.00 MHz
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5. BANDWIDTH TEST

5.1 Applied procedures /limit

FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MHz)
. >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

5.1.1 MEASUREMENT INSTRUMENTS LIST

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP_40 100129 Jan. 04, 2012

Remark: ” N/A” denotes No Model Name , Serial No. or No Calibration specified.

1. The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

5.1.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting : RBW= 100KHz, VBW=100KHz, Sweep time = 5 ms.

5.1.3 DEVIATION FROM STANDARD
No deviation.

5.1.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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F1
]

EUT : Cisco Edge 300 Model Name. CS-E300-AP-K9
Temperature : 24 C Relative Humidity : (60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE /CHO1, CH06, CH11
Test Channel Frequency Bandwidth LIMIT
(MHZz) (MHZz) (MHz)
CHO1 2412 11.218 >=500KHz
CHO6 2437 11.178 >=500KHz
CH11 2462 11.098 >=500KHz
TX CH 01
®
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 3.57 dB
Ref 20.0 dBm SWT 2.5ms 11.218000000 MHz
Occ Bw  14.331337325 MHz
1Pk M1[1] | -7.97 dBm
Max | 10 9B™ 2.406731000 GHz
o1 1600 T1[1] | -11.05 dBm
0 dBm- - i S .404774451 GHz
" TjE -ldj.\i:]ro?éBr:ﬂ W/ W 486-11.68 dB
10 dBm f"'\ul 2\1}&&{7&’88 GHz
-0 dBm
| M
-40 dB||n
-50 dBm
-60 dBm
-70 dBm

F2

CF 2.412 GHz

Span 20.0 MHz

Date:

12.AUG. 2011 04:4

4:55
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TX CH 06
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 1.59 dB
Ref 20.0 dBm SWT 2.5ms 11.178000000 MHz
Occ Bw  14.411177645 MHz
M1[1] -4.81 dBm
1Pk |10 4
Max | 20 9B™ 2.431770000 GHz
5 T1[1] | -10.89 dBm
e LR .439734531 GHz
24A4145709 GHz
\w |
-40 dBm
-50 dBm
-60 dBm
-70 dBm -
F1
|
CF 2.437 GHz Span 20.0 MHz
Date: 13.AUG.2011 04:33:52
TXCH11
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 0.32 dB
Ref 20.0 dBm SWT 2.5ms 11.098000000 MHz
Occ Bw  14.411177645 MHz
M1[1] | -4.26 dBm
1Pk
Max | 10 9Bm 2.4.‘16850000 GHz
T1[1] -11.51 dBm
L s e e T 454734531 GHz
B ku, TZ[I] - .76 dB
2159145709 GHz
M
-40 dBm
-50 dBm
-60 dBm
-70 dBm

Fl

F2

CF 2.462 GHz

Span 20.0 MHz

Date: 13.AUG.2011 04:47:29
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ok

Y

-40 dBm
M
|

T

-60 dBm

-70 dBm

CF 2.41104 GHz

EUT : Cisco Edge 300 Model Name. CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE /CHO01, CH06, CH11
Test Channel Frequency Bandwidth LIMIT
(MHz) (MHz) (MHz)
CHO1 2412 16.470 >=500KHz
CHO6 2437 16.570 >=500KHz
CH11 2462 16.470 >=500KHz
TXCHO1
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] -0.87 dB
Ref 20.0 dBm SWT 5ms 16.470000000 MHz
Occ Bw | 16.467065868 MHz
1Pk M1[1] -8.31 dBm
Max | 10 9Bm 2.403750000 GHz
T1[1] -8.31 dBm
0 dBm 2.403754571 GHz
D1 -4.220 dBm—%m 37-9. 18 dB
| 10-dBr—02 110220 dBrl U X 2.420221637 GHz
|
-20 dBm 1
| / |
-30 dBm

Span 50.0 MHz
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TX CH 06
* RBW 100 kHz
“Att 30dB “*VBW 100 kHz D1[1] -1.74 dB
Ref 20.0 dBm SWT 5nms 16.570000000 MHz
Occ Bw 16.467065868 MHz
M1[1] -7.41 dBm
1Pk
Max | 10 9Bm 2.428720000 GHz
T1[1] -7.41 dBm
0 dBm b 2.428716567 GHz
D1 '2.9|20 dBm |I‘QWW' -6.15 dBm
T asm=—02 -8.920 dBn % 2.445183633 GHz
-30 dBm W‘
Py,
MM
-70 dBm F2
F1l
|
CF 2.437 GHz Span 50.0 MHz
Date: 13.AUG.2011 05:12:40
TXCH11
* RBW 100 kHz
“Att 30dB “*VBW 100 kHz D1[1] 0.94 dB
Ref 20.0 dBm SWT 5nms 16.470000000 MHz
Occ Bw 16.367265469 MHz
M1[1] -7.07 dBm
1Pk
Max | 10 9Bm 2.453720000 GHz
T1[1] -4.50 dBm|
0dBmIn, 1 410 demiEE - 2.453816367 GHz
i ﬁ'?"*, sl -6.13 dBm
10 dBr—22 -7.410 dBnm § 2.470183633 GHz
-30 dBrln Wﬂ +
-40 1J>NM W\H
dBIII m
-60 dBm
-70 dBm F2
F1l
|
CF 2.462 GHz Span 50.0 MHz
Date: 13.AUG.2011 05:25:14
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EUT : Cisco Edge 300 Model Name. CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N MODE -20MHz/ CHO1, CHO6, CH11
Test Channel Frequency Bandwidth LIMIT
(MHz) (MHz) (MHz)
CHO1 2412 17.560 >=500KHz
CHO6 2437 17.470 >=500KHz
CH11 2462 17.660 >=500KHz
TX CHO1
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 1.04 dB
Ref 20.0 dBm SWT 5ms 17.560000000 MHz
Occ Bw | 17.564870259 MHz
1Pk M1[1] -8.65 dBm
Max | 10 9B™ 2.403120000 GHz
T1[1] -6.77 dBm
0 dBm — 4. 2.403217565 GHz
D1 -2.5|10 dBI”M Jiwvww,wl 1z -6.85 dBm
10 dBm—>C2 -8.510 dBin 2.420782435 GHz
|
-20 dBm
| / \
-30 dBm

| v

s

I

O dBIII

T
-60 dBm
-70 dBm £
F1
|
CF 2.412 GHz Span 50.0 MHz
Date: 13.AUG.2011 05:56:29
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TX CH 06
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 1.63 dB
Ref 20.0 dBm SWT 5ms 17.470000000 MHz
Occ Bw | 17.564870259 MHz
M1[1] -8.30 dBm
1Pk
Max | 10 9Bm 2.428120000 GHz
Ti[1] -5.81 dBm
0dBm+ . T 2.428217565 GHz
D1 1.9|10 dBmMWﬁmT -6.45 dBm
10 dBm—P2 ;7910 dBMn 2.445782435 GHz
-30 dBm i
B |MM ‘ﬁﬂ’l’iﬁw.wﬁ%
'50 dBIII Ul
-60 dBm
-70 dBm >
1
CF 2.437 GHz Span 50.0 MHz
Date: 13.AUG.2011 15:58:123
TX CH 11
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 1.48 dB
Ref 20.0 dBm SWT 5ms 17.660000000 MHz
Occ Bw | 17.564870259 MHz
M1[1] -12.05 dBm
1Pk
Max | 10 9Bm 2.453120000 GHz
Ti[1] -10.04 dBm
0 dBm 2.453217565 GHz
. . T2[1] -10.56 dB
D1 -5.830 dBE
10 dBm—_ 1 S il £ 2.470782435 GHz
D2 -11.830 dBm
-20 dBm
-30 dBm }J[I) l'\\
-40 dBm m %
™ LM
-60 dBm
-70 dBm >
1
CF 2.462 GHz Span 50.0 MHz
Date: 13.AUG.2011 05:54:55
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EUT : Cisco Edge 300 Model Name. CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N MODE -40MHz/ CH03, CH06, CHO9
Test Channel Frequency Bandwidth LIMIT
(MHZz) (MHZz) (MHz)
CHO3 2422 35.930 >=500KHz
CHO6 2437 35.930 >=500KHz
CHO9 2452 36.330 >=500KHz
TX CH 03
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] -1.39 dB
Ref 20.0 dBm SWT 10ms 35.930000000 MHz
Occ Bw | 35.928143713 MHz
1Pk M1[1] -9.90 dBm
Max | 10 9B™ 2.403840000 GHz
T1[1] -9.64 dBm
0 dBm 2.404035928 GHz
. 4 T2[11] -11.13 dB
10 B 50 dBmf e f  2.439964072 GHz
D2 -11.850 dBm
-20 dBm
30 dBl k
| H \
-40 dBm MM%
dBIII M
| "
-60 dBm
-70 dBm e
fi _
CF 2.422 GHz Span 100.0 MHz
Date: 13.AUG.2011 06:20:58
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TX CH 06
* RBW 100 kHz
“Att 30dB “*VBW 100 kHz D1[1] -1.07 dB
Ref 20.0 dBm SWT 10ms 35.930000000 MHz
Occ Bw | 35.928143713 MHz
M1[1] -12.12 dBm
1Pk
Max | 10 9Bm 2.419040000 GHz
Ti[1] -12.12 dBm
0 dBm 2.419035928 GHz
) T2[1] -13.20 dBm
10 dBm—o-550 O 2.454964072 GHz
2 -12.580 dBm ld
-20 dBm
-30 dBm } L\l
'40 dBIII M \Wm
Bm N',"v"!m
-60 dBm
-70 dBm .
F1
|l
CF 2.437 GHz Span 100.0 MHz
Date: 13.AUG.2011 06:22:33
TX CH 09
* RBW 100 kHz
“Att 30dB “*VBW 100 kHz D1[1] -1.40 dB
Ref 20.0 dBm SWT 10ms 36.330000000 MHz
Occ Bw | 35.928143713 MHz
M1[1] -10.87 dBm
1Pk
Max | 10 9Bm 2.433840000 GHz
Ti[1] -10.79 dBm
0 dBm 2.434035928 GHz
) . T2[1] -12.25 dBm
10 dproL_~6-680 dBm| 2.469964072 GHz
D2 -12.680 dBm
-20 dBm
-30 dBm / L\
wsn Lo Aw
Im
-60 dBm
-70 dBm .
F1 ‘
il
CF 2.452 GHz Span 100.0 MHz
Date: 13.AUG.2011 06:24:17
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6. MAXIMUM OUTPUT POWER TEST

6.1 Applied procedures / limit

FCC Part15 (15.247) , Subpart C

) o Frequency Range
Section Test ltem Limit (MH2) Result
z
15.247(b)(3) Ol':fs;‘;“;,‘éznver 1 watt or 30dBm 2400-2483.5 PASS

6.1.1 MEASUREMENT INSTRUMENTS LIST

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 P'Serr'neestgower Agilent N1911A | MY45100473 |  Apr.29.2012
g | Wireband Power Agilent N1921A | MY51100041 |  Apr.29.2012

Remark: ” N/A” denotes No Model Name , Serial No. or No Calibration specified.
1. The calibration interval of the above test instruments is 12 months and the

calibrations are traceable to NML/ROC and NIST/USA.
6.1.2 TEST PROCEDURE

a. The EUT was directly connected to the Power meter and antenna output port as show in the
block diagram below,

6.1.3 DEVIATION FROM STANDARD
No deviation.

6.1.4 TEST SETUP

=T POWER METER

6.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

Transmit output power was measured while the host equipment supply voltage was varied from
85 % to 115 % of the nominal rated supply voltage. No change in transmit output power was
observed.
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6.1.6 TEST RESULTS

EUT : Cisco Edge 300 Model Name CS-E300-AP-K9

Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage AC 120V/60Hz

Test Mode TX B MODE /CHO1, CH06, CH11

Maximum Output Power
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)

CHO1 2412 MHz 18.50 30 1
CHO06 2437 MHz 18.30 30 1
CH1 2462 MHz 17.74 30 1

EUT : Cisco Edge 300 Model Name CS-E300-AP-K9

Temperature : 24 C Relative Humidity : (60 %

Pressure 1016 hPa Test Voltage AC 120V/60Hz

Test Mode TX G MODE /CHO01, CHO06, CH11

Maximum Output Power
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)

CHO1 2412 MHz 20.10 30 1
CHO6 2437 MHz 20.13 30 1
CH11 2462 MHz 20.30 30 1
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EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE /CHO01, CH06, CH11

Maximum Output Power

ANT 1
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)
CHO1 2412 MHz 18.30 30 1
CHO06 2437 MHz 18.29 30 1
CH11 2462 MHz 18.34 30 1
Maximum Output Power
ANT 2
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)
CHO1 2412 MHz 18.20 30 1
CHO6 2437 MHz 18.30 30 1
CH11 2462 MHz 18.36 30 1
Maximum Output Power
ANT 1 + ANT 2
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)
CHO1 2412 MHz 21.26 30 1
CHO6 2437 MHz 21.31 30 1
CH11 2462 MHz 21.36 30 1
Remark :

(1) The MIMO test requirement, RF conducted output power shall measure each
transmitter chain by using channel power method.
And after obtain each individual transmitter chain power, then sum the output
power by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) =
Combined peak output power in mW.
(2) Antenna Gain=2 dBi.
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EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE /CHO03, CH06, CH09

Maximum Output Power

ANT 1
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)
CHO03 2422 MHz 16.39 30 1
CHO06 2437 MHz 16.14 30 1
CHO9 2452 MHz 15.94 30 1
Maximum Output Power
ANT 2
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)
CHO3 2422 MHz 15.95 30 1
CHO6 2437 MHz 16.17 30 1
CHO09 2452 MHz 16.03 30 1
Maximum Output Power
ANT 1 + ANT 2
Test Channel Frequency Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)
CHO3 2422 MHz 19.19 30 1
CHO6 2437 MHz 19.17 30 1
CHO09 2452 MHz 19.00 30 1
Remark :

(1) The MIMO test requirement, RF conducted output power shall measure each
transmitter chain by using channel power method.
And after obtain each individual transmitter chain power, then sum the output
power by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) =
Combined peak output power in mW.
(2) Antenna Gain=2 dBi.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 Applied procedures /limit
20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

7.1.1 MEASUREMENT INSTRUMENTS LIST

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

100129

1 | Spectrum Analyzer R&S FSP_40 Jan. 04, 2012

Remark: ” N/A” denotes No Model Name , Serial No. or No Calibration specified.

1. The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

7.1.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting : RBW= 100KHz, VBW=100KHz, Sweep time = 10 ms.

7.1.3 DEVIATION FROM STANDARD
No deviation.

7.1.4 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.1.6 TEST RESULTS

EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : (60 %

Pressure . 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE /CHO1, CHO06 , CH11

Channel of Worst Data: CH11

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY (MHz) POWER(dBm)
2390.00 -55.73 2489.00 -53.60
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX B mode CHO1

Fef 10 d4Bm

*ALt 20 4B SWT 10 ma

*RBEW 100 kEHz
*VBEW 100 kHz

20

30

. Iyl
T MMWW/

— 70

--80

-890

Center 2.37307 GH:z

10 MEz/ Span 100 MHz

Date: 13.AUG.2011 04:42::29

TX B mode CH11

Fef 10 d4Bm

*RBEW 100 kEHz
*VBEW 100 kHz

*ALt 20 4B SWT 10 ma

10

r//’m‘\\'
pan i I 3

. M
F- 50 N
0

WMMV\’\M. RN LR PEOLAA. Y Y N

&0 S hgond
70
--80
¥4
-90
Center 2.501 GH=z 10 MHE=z/ Span 100 MHz

Date: 13.AUG.2011 04:49:29
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TX B mode CHO1 (30M~1000MHz)

RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] -63.78 dBm
Ref 10.0 dBm SWT 100ms 729.900000000 MHz
1Pk
Max [© dBmID1 -0.690 dBmi
-10 dBm
—'2945T=Dz -20.690 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm M1
Lot b Al MMMWWWWMM
-70 dBm
-80 dBm
Start 30.0 MHz Stop 1.0 GHz
Date: 13.AUG.2011 06:56:48

TX B mode CHO1 (1000MHz~10" Harmonic)

® REW 100 kHz
VEW 100 kHz

Fef 10 d4Bm Att 20 4B SWT 2.6 =
-0l
Z= |

=210

20

a0
- 50

L . o N ﬁwi\mﬂ,ﬁh,ﬂ\wﬂm

oAV D= g Ve
70
-80

-890
Start 1 GH:z 2.55 GH=z/ Stop 26.5 GHz

Date: 13.AUG.2011 04:47:29
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TX B mode CHO6 (30M~1000MHz)

1Pk
Max

RBW 100 kHz
Att 20 dB VBW 100 kHz
Ref 10.0 dBm SWT 100ms

M1[1]

840.300000000 MHz

-63.94 dBm

8-dBm1D1 -0.310 dBm

-10 dBm

=20-dBm=—p2 -20.310 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

,
=

] |..|-|I.uu.'. PN H:L‘M"\I‘"I’\JWMW

-+
=
H

-80 dBm

Date: 13.AUG.2011 04:47:09

Start 30.0 MHz Stop 1.0 GHz
Date: 12.AUG.2011 0O6:57:24
TX B mode CHO06 (1000MHz~10" Harmonic)
® REW 100 kH=z ker |
VBW 100 kH=z
Ref 10 &4Bm Att 20 4B SWT 2.6 =&
== |
b 23
30
40
3 RUPPRTE Y WS Y NPV Y
| Asko) \W\,Iu..l LT ﬁ.;mnd—.}k&w
-850
.-“-'...-i.rl. 1 GH:z g GHz/ Stop 26.5 GHz
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TX B mode CH11 (30M~1000MHz)
RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] -63.68 dBm
Ref 10.0 dBm SWT 100ns 840.300000000 MHz
1Pk |, 4o
Max [ 9™ D1 -0.200 dBm
-10 dBm
%e-d'BT—DZ -20.020 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm %
WWMWWWWMW
-70 dBm
-80 dBm
Start 30.0 MHz Stop 1.0 GHz
Date: 13.AUG.2011 06:58:24
TX B mode CH11 (1000MHz~10" Harmonic)
® REW 100 kHz ket [T1 ]
YBW 100 kH=z
Feaf 10 ABm Att 20 4B SWT 2.6 =2
== |,
20
30
40
50
.S Y W WW%MNM
70
- 80
-90
Start 1 GH:z -.55% GHz/ Stop 26.5 GHz
Date: 13.AUG.2011 04:40:27
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE / CHO1, CHO06 , CH11

Channel of Worst Data: CH11

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2390.00 -55.58 2486.40 -54.06

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX G mode CHO1

*RBEW 100 kEHz
*VBEW 100 kHz

Ref 10 4Bm *ALt 20 4B SWT 10 ma 2. 409840000 GH
10 farker| 2 [T
, | snnnnnban e
D1 -4.2% dBm Arker "‘;x.]{{
e [ "= LURVARRTY IRVRURNE I
ar 1 [T
L 20 : SAEm
T A 'Jl -
30
a0
|- 50

- 7¢
- -
-890 .
Center 2.37404 GHz 10 MEz/ Span 100 MHz
Date: 13.AUG.2011 05:20:01
TX G mode CH11
® *RBW 100 kHz Marker 1 [T1 ]
*WBEW 100 kH=z
Fef 10 d4Bm *ALt 20 4B SWT 10 ma
10
— =
-
i
&= |,
alr

-
> [
- R s IR Y
— 70
l-e0
Fl
-g0 |

Canter Z.4%%

Date: 13.AUG.2011

GHz

10 MHE=z/

05:06:01

Span 100 MH=z

Report No.: NEI-FCCP-2-1108C254

Page 96 of 134




esty,
) i

Neutron Engineering Inc.

TX G mode CHO1 (30M~1000MHz)

RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] -64.25 dBm
Ref 10.0 dBm SWT 100ms 840.300000000 MHz
;‘Pk 0 dBIII
ax D1 -4.290 dBm
-10 dBm
-20 dBm
D2 -24.290 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm M
= hgpoai "JMMWWMMWWMW
- m
-80 dBm
Start 30.0 MHz Stop 1.0 GHz
Date: 13.AUG.2011 06:47:41

@

TX G mode CHO1 (1000MHz~10" Harmonic)

Fef 10 d4Bm

REW 100 kE=z
YBW 100 kH=z
Att 20 4B SWT 2.6 =

40

WA PP, Mg A A b | ij

-890

Date:

Start 1 GH:z

13.AUG.2011

2.55 GHz/ Stop 26.5

07:03:38

GHz
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TX G mode CHO6 (30M~1000MHz)

RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] -62.57 dBm
Ref 10.0 dBm SWT 100ms 840.300000000 MHz
1Pk 0 dBIII
Max D1 -3.710 dBmi
-10 dBm
-20 dBm
Dz -23.710 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm M1
TP L”! ”L A W.ww TIPS Wﬁ‘vb‘ IR, I_I‘;l&u ..J'.... il
-70 dBm
-80 dBm
Start 30.0 MHz Stop 1.0 GHz
Date: 13.AUG.2011 06:48:13

TX G mode CH06 (1000MHz~10" Harmonic)

® REW 100 kHz
VEW 100 kHz

Fef 10 d4Bm Att 20 4B SWT 2.6 =
Z= |
-20
20
a0
- 50
1. Y N ﬂﬂk&ﬂﬁﬂﬂkﬂﬂﬁhﬂdﬁﬂyﬁydbiJU”*
g A T S5 St o

-890

Start 1 GH:z 2.55 GH=z/ Stop 26.5 GHz

Date: 13.AUG.2011 05:15:01

Report No.: NEI-FCCP-2-1108C254 Page 98 of 134



esty,
) i

Neutron Engineering Inc.

TX G mode CH11 (30M~1000MHz)

RBW 100 kHz
VBW 100 kHz

SWT 100ms

Att 20 dB
Ref 10.0 dBm

M1[1]
791.

-63.48 dBm
900000000 MHz

lpk 0 dBIII

Max

D1 -3.930 dBm
-10 dBm

-20 dBm

D2

-23.930 dBm

-30 dBm

-40 dBm

-50 dBm

]

-60 dBm

-70 dBm

-80 dBm

Start 30.0 MHz

Stop 1.0 GHz

Date: 13.AUG.2011 06:45:04
th R
TX G mode CH11 (1000MHz~10" Harmonic)
® REW 100 kE=z ke: |
VEW 100 kHz
Ref 10 4Bm Att 20 4B SWT 2.6 =2
WD D AP
punxc i I
|- 20
=£3.93 f=1 38
30
40
- 50 T
il Aadu " [T PR L V. ey .L.-..AFW‘\ ! W
oo = el LA Rl L
70
-80
-890
Start 1 GHz 2.85 GHz/ Stop 26.5 GHz
Date: 13.AUG.2011 07:07:38
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE / CHO1, CHO6 , CH11 ANT1

Channel of Worst Data: CH11

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2390.00 -55.56 2483.50 -53.57

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT20 mode CHO1

Date:

Fef 10 d4Bm

*REW 100 kEHz
*WBEW 100 kH=z
*ALt 20 4B SWT 10 ma

— 10

20

30

40

- 50

3pt i | AN “luw%wa

— 70

--80

-890

Center 2.374

GEz

13.AUG.2011

10 ME=z/

07:07:57

Span 100 MH=z

TX HT20 mode CH11

@

Date

Fef 10 d4Bm

*REW 100 kEHz
*WBEW 100 kH=z
*ALt 20 4B SWT 10 ma

30

40

|- 50

— G0

— 70

L-ao

-890

Center 2.5 GHz

: 13.AUG.2011

10 MHE=z/

07:01:51

Span 100 MH=z
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TX HT20 mode CHO1 (30M~1000MHz)
RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] -61.16 dBm
Ref 10.0 dBm SWT 100ms 511.100000000 MHz
1Pk o g
D1 -4.680 dBm
-10 dBm
-20 dBm
D2 -24.680 dBm
-30 dBm
-40 dBm
-50 dBm
ML
-60 dBm
-70 dBm
-80 dBm
Start 30.0 MHz Stop 1.0 GHz
Date: 13.AUG.2011 06:12:36
TX HT20 mode CHO1 (1000MHz~10"™ Harmonic)
® REW 100 kEz ker 1 [T1 )
WBW 100 kH=z
Ref 10 4Bm Att 20 4B SWT 2.6 =
=3 |
|- 20
20
a0
50
3 b W, At
S NIV PN PSRV AOR USRI | ettt
— 0
-80
-90
Start 1 GH:z .55 GH=z/ Stop 26.5 GHz
Date: 13.AUG.2011 07:08:38
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TX HT20 mode CHO6 (30M~1000MHz)

RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] _57.91 dBm
Ref 10.0 dBm SWT 100ns 960.300000000 MHz
;‘pk O dBlII
ax D1 -4.100 dBm
-10 dBm
-20 dBm
D2 -24.100 dBm
-30 dBm
-40 dBm
-50 dBm
M1
-60 dBm M
. r..L;.‘k\..q,.uk,lu,i.. hmn,m,JLmMMMwMLqm.&ﬁm Wﬂ,uMWWLM
- m
-80 dBm

Start 30.0 MHz

Stop 1.0 GHz

Date: 13.AUG.2011

07:28:55

Date: 13.AUG.2011 06:11:45
TX HT20 mode CHO6 (1000MHz~10"™ Harmonic)
® REW 100 kEz ker 1 [T1 ]
VEW 100 kHz
Feaf 10 ABm Att 20 4B SWT 2.6 =2
== |
20
30
40
- 50
1 A A A i e
(e YLV I VY R VTE S T ..WJ...LJ wd
70
-
-890
Start 1 GH=z 2.55 GHz/ Step 26.5 GHz
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TX HT20 mode CH11 (30M~1000MHz)

RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] _64.32 dBm
Ref 10.0 dBm SWT 100ms 346.600000000 MHz
h11pk 0 dBlII
ax D1 -4.030 dBm

-10 dBm
-20 dBm

D2 -24.030 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm e

ST TVIRYLS PR ST FEEI WS ATt PRI TP RO TP
-70 dBm
-80 dBm

Start 30.0 MHz

Stop 1.0 GHz

TX HT20 mode CH11 (1000MHz~10" Harmonic)

® REW 100 kHz
YBW 100 kH=z
Ref 10 4Bm Att 20 4B SWT 2.6 =2
punxc i I
-20
20
a0
- 50
UL RNV W NN S
70
L-a0
-890
Start 1 GH:z 2.55% GH=z/ Stop 26.5 GHz
Date: 13.AUG.2011 07:07:50
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode . TX N-20M MODE / CHO01, CHO6 , CH11 ANT2 (Worst Case)

Channel of Worst Data: CHO1

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2390.00 -44.39 2483.50 -45.45

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT20 mode CHO1

® *REEW 100 kHz
*VBW 100 kHz

Ref 20 d4dBm *ALt 30 4B SWT 10 ma

=10

20

30

|- a0

— G0

70

-BO

Center 2.375 GEz 10 MEz/ Span 100 MHz

Date: 15.AUG.2011 09:25:12

TX HT20 mode CH11

® *REEW 100 kHz
*VBW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 10 ma

Ly - 1.595 dBm

|- 50

— G0

— 70

L-ao

-890

Center 2.501 GH=z 10 MHE=z/ Span 100 MHz

Date: 153.AUG.2011 09:36:14
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Fef 10 d4Bm *ALt 20 4B

*RBEW 100 kEz
*WBW 100 kH=z
SWT 100 m=

TX HT20 mode CHO1 (30M~1000MHz)

40

-%0

30 MH=z

Start

Date: 13.AUG.2011 09:26:27

97 MHz/

Stop 1 GHz

@

Fef 10 d4Bm *ALt 20 4B

*REW 100 kH=z
*VEW 100 kHz
SWT 2.6 =

TX HT20 mode CHO1 (1000MHz~10" Harmonic)

40

I Jnll..l. N \ laalw,.n.i W)

A A

-890

Start 1 GH:z 2.585

Date: 153.AUG.2011 09:26:48

Stop 26.5

GHz
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Fef 10 d4Bm

*ALL

Z0

*REW 100 kEHz
*WBEW 100 kH=z
4B SWT 100 m=

TX HT20 mode CHO6 (30M~1000MHz)

20

30

40

|- 50

oA e R Al T

— 70

--80

-%0

Start 30 MH=z

Date: 153.AUG.2011

09:31:43

97 MEz/

Stop 1 GHz

*ALL

Z0

*REW 100 kEHz
*WBEW 100 kH=z
4B SWT 2.6 =3

TX HT20 mode CHO6 (1000MHz~10"™ Harmonic)

20

40

WAL

L “Wm A Aﬂhrw"‘w

— 70

--80

-890

Center 13.75 GE=z

Date: 153.AUG.2011

09:31:28

2.55 GH=z/

Span 25.5 GH=z
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TX HT20 mode CH11 (30M~1000MHz)

® *REW 100 kHz
*VBW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 100 m=

40

-

:_
&
£

" F - A A Ml 1| an ' A L 1 &
ALy AT B e e e i S LA S bt T e e

-%0

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 153.AUG.2011 09:37:27

TX HT20 mode CH11 (1000MHz~10" Harmonic)

® *REW 100 kHz
*VBW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 2.6 =

40

-890

Start 1 GH:z 2.55 GH=z/ Stop 26.5 GHz

Date: 153.AUG.2011 09:36:52
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-40M MODE /CHO03, CH06, CH09 ANT1

Channel of Worst Data: CH09

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY (MHz) POWER(dBm)
2388.60 -43.23 2485.00 -42.41
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT40 mode CHO3

® *REEW 100 kHz
*VBW 100 kHz

Ref 20 d4dBm *ALt 30 4B SWT 10 ma

. D1 -7.16 dBm 1 | 'A"kv'% _— —

20

- dac T i‘; o

&0
-
Fl
-80
Center 2.3%2 GEz 10 MEz/ Span 100 MHz

Date: 15.AUG.2011 10:13::22

TX HT40 mode CHO09

® *REEW 100 kHz
*VBW 100 kHz

Ref 20 d4dBm *ALt 30 4B SWT 10 ma

30

|- a0

— G0

70

-BO

Center 2.483 GH=z 10 MHE=z/ Span 100 MHz

Date: 15.AUG.2011 10:10:57
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*ALt 20 4B

*REW 100
*WBW 100

kHz
kH=z

SWT 100 m=

TX HT40 mode CHO3 (30M~1000MHz)

40

-%0

30 MH=z

Start

Date: 153.AUG.2011 10:14

97 MHz/

41

Stop 1 GHz

TX HT40 mode CHO3 (1000MHz~10"™ Harmonic)

® *REW 100 kH=z
*VBEW 100 kHz
Ref 10 4Bm *ALt 20 4B SWT 2.6 =2
punxc I - B
|20
JuF < L=l iy
30
40
50
=T v'" oot i -tww——'uJIqu
|- 70
a0
-g0
Start 1 GH:z 58 GHz/ Stop 26.5 GHz
Date: 153.AUG.2011 10:14:12
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TX HT40 mode CHO6 (30M~1000MHz)

RBW 100 kHz
Att 20 dB VBW 100 kHz M1[1] -64.33 dBm

Ref 10.0 dBm SWT 100ms 774.400000000 MHz

1Pk
Max

0 dBm

10 dBn“[.)l -7.370 dBm|

-20 dBm

2 -27.370 dBm

-30 dBm

-40 dBm

-50 dBm

K 4
H

-60 dBm

b, b iy Aoty "MWW A N T AT

-70 dBm

-80 dBm

Start 30.0 MHz Stop 1.0 GHz

Date: 13.AUG.2011 06:42:39

TX HT40 mode CHO6 (1000MHz~10" Harmonic)

® REW 100 kHz
VEW 100 kHz

Ref 10 4Bm Att 20 4B SWT 2.6 =
E i1 7.8 dABn
&= [
- 20
30 -
a0
- 50

e M TR W Papade ]
e Al g iy

L-ao
-890
Start 1 GH:z 2.85 GHz/ Stop 26.5 GHz
Date: 13.AUG.2011 06:30:39
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TX HT40 mode CHO9 (30M~1000MHz)

® *REEW 100 kHz
*VBW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 100 m=

b1 -6.63 aBm
= |

20

30

40

- 50

— 70

--80

-890

Start 30 MH=z 97 MEz/ Step 1 GHz

Date: 153.AUG.2011 10:16:53

TX HT40 mode CHO9 (1000MHz~10"™ Harmonic)

® *REEW 100 kHz
*VBW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 2.6 =3

b1 -6.63 aBm
= |

20

30
a0

- 50

ﬁ@J_A PENUURTN N FTN N . wﬂf“dufﬂﬁuwwﬂﬂgb»ﬁ“wdﬁd$$mkf{th

— 70

--80

-890

Start 1 GH:z 2.585 GHz/ Stop 26.5 GHz

Date: 153.AUG.2011 10:17:14
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %

Pressure 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE /CH03, CHO06, CHO9 ANT2 (Worst Case)

Channel of Worst Data: CHO3

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY (MHz) POWER(dBm)
2387.60 -38.70 2483.50 -40.71
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT40 mode CHO3

*RBEW 100 kEHz
*VBEW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 10 ma

D1 -5.77 dBm
punxc i I

20

| ale

: ot

- 50

ﬂ.ﬂyww ‘

M b
WPy

— G0

— 70

--80

-890

Center 2.393 GEz 10 MEz/

Date: 153.AUG.2011 09:59:21

Span 100 MH=z

TX HT40 mode CHO09

*RBEW 100 kEHz
*VBEW 100 kHz

Fef 10 d4Bm *ALt 20 4B SWT 10 ma

=]

|- 50

— G0

— 70

L-ao

-890

Center 2.481 GHz 10 MHE=z/

Date: 15.AUG.2011 09:51:42

Span 100 MH=z
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*REW 100
*WBW 100

kHz
kH=z

TX HT40 mode CHO3 (30M~1000MHz)

Ref 10 4Bm *ALt 20 4B SWT 100 me
D1 -5.77 dBm
punxc i I
|- 20
T <Apm
30
40
- 50
.
| .o ) . \ P} .
ARy Ao LIV TV R F, WVRTV S RYLY I v
70
L-ao
Start 30 MH=z 97 MHEz/ Stop 1 GHz
Date: 15.AUG.2011 10:00:50
TX HT40 mode CHO3 (1000MHz~10" Harmonic)
® *REW 100 kH=z arker 1 [T |
*YBW 100 kHz
Ref 10 4Bm *ALt 20 4B SWT 2.6 =2

D1 -5.77 dBm

40

=
5_

Al 1, I
S e S e
70
L-ao
-890
Start 1 GH:z 2.55% GH=z/ Stop 26.5 GHz
Date: 153.AUG.2011 10:00:39
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Fef 10 d4Bm *ALL

Z0

*REW 100 kHz

*VEW 1

4B SWT 1

00 kH=
00 ms

TX HT40 mode CHO6 (30M~1000MHz)

=]

40

PR N " A et
e e e

1 TP Y. U B PPN
e g -

o

&

-890

Center 515 MH:z

Date: 153.AUG.2011 09:55:58

97 MHz/

Span

970 MH=

TX HT40 mode CHO6 (1000MHz~10"™ Harmonic)

Date: 153.AUG.2011 09:56:20

® *RBEW 100 kEz
*WBW 100 kH=z
Fef 10 d4Bm *ALt 20 4B SWT 2.6 =
O
m D1 —-7.294 dBm
— 10
-20
D 27 .24 dp
20
a0
- 50
I l.J l I g M ll TN " IW WMM
g T e o <3
70
-80
-890
Start 1 GH:z 5 GHz/ Stop 26.5 GHz
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Fef 10 d4Bm *Att 20

4B

*EEW 100

*VEW 1
SWT 1

kHz
00 kH=
00 ms

TX HT40 mode CHO9 (30M~1000MHz)

ok Ol -7.0/6 dBm

=]

40

-890

Start 30 MH=z

Date: 153.AUG.2011 09:52:13

97 MHz/

Stop 1 GHz

Fef 10 d4Bm *Att 20

4B

*REW 100 kH=z
*VEW 100 kHz
SWT 2.6 =

TX HT40 mode CHO9 (1000MHz~10"™ Harmonic)

ok Ol -7.0/6 dBm

=]

40

_| .Ia al, I P Y
Kol iU T L. T = Kl AT o L S

Date: 15.AUG.2011 09:52:06

L <0
--80
-g0
Start 1 GH:z 55 GHz/ Stop 26.5 GHz
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8. POWER SPECTRAL DENSITY TEST

8.1 Applied procedures / limit
FCC Part15 (15.247) , Subpart C

. L Frequency Range
Section Test Item Limit Result
(MHz)
15.247(e) Power Spectral Density 8 dBm 2400-2483.5 PASS
] (in any 3KHz) ]
8.1.1 MEASUREMENT INSTRUMENTS LIST

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP_40 100129 Jan. 04, 2012

Remark: ” N/A” denotes No Model Name , Serial No. or No Calibration specified.

1. The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

8.1.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting : RBW=3KHz, VBW=30 KHz, Sweep time = 500s.

8.1.3 DEVIATION FROM STANDARD
No deviation.

8.1.4 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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8.1.6 TEST RESULTS

EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %
Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE /CHO1, CHO6, CH11
Test Channel Frequency Power Density LIMIT
(MHz) (dBm) (dBm)
CHO1 2412 MHz -17.91 8
CHO6 2437 MHz -14.82 8
CH11 2462 MHz -15.87 8
TX CHO1
®
RBW 3 kHz
Att 30dB VBW 30 kHz M1[1] -17.91 dBm
Ref 20.0 dBm SWT 500s 2.411245000 GHz
1Pk
Max 10 dBm
0 dBm
10 dBm
M1
-30 dsilr. H HMH“W%MW
-40 dB||u
-50 dB||u
-60 dBm
-70 dBm
CF 2.411245 GHz Span 1.5 MHz
Date: 13.AUG.2011 1d:16:20
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TX CHO6
RBW 3 kHz
Att 30 dB VBW 30 kHz M1[1] -14.82 dBm
Ref 20.0 dBm SWT 500s 2.436276900 GHz
1Pk
Max 10 dBm
0 dBm
-10 dBm
A
jepret
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.4362769 GHz Span 1.5 MHz
Date: 13.AUG.2011 04:35:47

TX CH11

RBW 3 kHz
Att 30 dB VBW 30 kHz M1[1] -15.87 dBm
Ref 20.0 dBm SWT 500s 2.462718800 GHz

1Pk

Max 10 dBm

0 dBm

-10 dBm

ul .1} Ao 0 0t o 2L 0 o 0 TR TR RO TR TR
-20 dBm ||||||||'I|||||||| |II||I'I R -|l|l|,| "||II['| .I'|||ll|]'||'|'||'||"||'|I‘|ll

I
I HE "

-50 dBm

-60 dBm

-70 dBm

CF 2.4627188 GHz Span 1.5 MHz
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EUT : Cisco Edge 300 Model Name : CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %
Pressure 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode TX G MODE /CHO1, CHO6, CH11
Test Channel Frequency Power Density LIMIT
(MHz) (dBm) (dBm)
CHO1 2412 MHz -18.64 8
CHO6 2437 MHz -16.12 8
CH11 2462 MHz -15.01 8
TX CHO1
®
RBW 3 kHz
Att 30dB VBW 30 kHz M1[1] -18.64 dBm
Ref 20.0 dBm SWT 500s 2.411040000 GHz
1Pk
Max 10 dBm
0 dBm
-10 dBm
M1
v%M W’"\ﬁw
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.41104 GHz Span 1.5 MHz
Date: 13.AUG.2011 05:03:50
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TX CHO6
RBW 3 kHz

Att 30dB VBW 30 kHz M1[1] -16.12 dBm

Ref 20.0 dBm SWT 500s 2.436038000 GHz
110 4o

0 dBm

-10 dBm M1

4
\ Al A IRT W]

PP S | i o

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.436038 GHz

Span 1.5 MHz

Date: 13.AUG.2011 05:16:01

TX CH11

®

RBW 3 kHz
VBW 30 kHz
SWT 500s

Att 30 dB
Ref 20.0 dBm

M1[1]

-15.01 dBm
2.461973800 GHz

1Pk

Max 10 dBm

0 dBm

-10 dBm T

M,

d [ PR Ty LYY
Yoo o 15

U

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.46198 GHz

Span 1.5 MHz

ate: 13.AUG.2011

05:29:48
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EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 24 C Relative Humidity : (60 %
Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N MODE-20MHz /CHO01, CHO6, CH11
Ant 1
Test Channel Frequency Power density LIMIT PASS/FAIL
(MHz) (dBm) (mw) (dBm)
CHO1 2412 -16.65 | 0.021627 8 PASS
CHO06 2437 -15.13 | 0.030690 8 PASS
CH11 2462 -15.87 | 0.025882 8 PASS
Ant 2
Test Channel Frequency Power density LIMIT PASS/FAIL
(MHz) (dBm) (mW) (dBm)
CHO1 2412 -12.69 | 0.053827 8 PASS
CHO06 2437 -11.44 | 0.071779 8 PASS
CH11 2462 -12.01 0.062951 8 PASS
Total (Ant 1 + Ant 2)
Test Channel Frequency Power density LIMIT PASS/FAIL
(MHz) (dBm) (mW) (dBm)
CHO1 2412 -11.22 | 0.075454 8 PASS
CHO6 2437 -9.89 0.102470 8 PASS
CH11 2462 -10.51 0.088833 8 PASS
Remark :

(1) The MIMO test requirement, RF power density shall measure each transmitter
chain by using channel power density method.
And after obtain each individual transmitter chain power density, then sum the
power density by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10"log) + ((dBm/ChainN)/10*log) =
Combined power density in mW.

(2) Antenna Gain=2 dBi.
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TX CHO1

Att 30 dB
Ref 20.0 dBm

RBW 3 kHz
VBW 30 kHz M1[1]
SWT 500s

-16.65 dBm
2.411976000 GHz

1Pk 10 dBm

Max

0 dBm

-10 dBm

-30 dBm

-40 dBm

| My, mluuwﬂﬁﬁ&

UL}“

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

Span 1.5 MHz

TX CHO6

Att 30 dB
Ref 20.0 dBm

RBW 3 kHz
VBW 30 kHz M1[1]
SWT 500s

-15.13 dBm
2.436976000 GHz

1Pk 10 dBm

Max

0 dBm

-10 dBm

G

}p,:.,ﬂﬂ.ﬂllu,-% T rm”"l(h'm

-30 dBm

-40 dBm

J\F\UL M}Lﬂ'{} L_uf“"ﬁ

-50 dBm

-60 dBm

-70 dBm

CF 2.437 G

Hz

Span 1.5 MHz

06:06:58
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TX CH11
RBW 3 kHz
Att 30 dB VBW 30 kHz M1[1] -15.87 dBm
Ref 20.0 dBm SWT 500s 2.461976000 GHz
17K |10 g
0 dBm
-10 dBlin T
T .| g o preh o
,Jﬂmllﬁaﬂlul 'Wﬂ}]ﬂﬁt” l g, NL MW "‘\ﬁ,,n]"'[ripl’»" LT |
30 dBm J"L,Lh-' s
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.462 GHz Span 1.5 MHz
Date: 13.AUG.2011 06:03:30
TX CHO1
® REW 3 kH=z
VEW 30 kHz
Ref 10 4Bm Att 20 4B SWT 170 m=
punxc i I
A T [ Mu‘“ ‘ W
30 Wlfw 1
40 ' '
|50
|- c0
|70
|50
-50
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 15.AUG.2011 09:41:22
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TX CHO6

® REW 3 kHz
VEW 30 kHz

Fef 10 d4Bm Att 20 4B SWT 170 m=
Z= |

30 . bklrﬂJﬂJ

40

|- 50

|70

-50

Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 15.AUG.2011 09:40:47

TX CH11

® REW 3 kHz
VEW 30 kHz

Fef 10 d4Bm Att 20 4B SWT 170 m=

“W

40

|--¢60

|- 380

-50

Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 15.AUG.2011 09:40:12
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EUT : Cisco Edge 300 Model Name CS-E300-AP-K9
Temperature : 24 C Relative Humidity : |60 %
Pressure 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N MODE-40MHz /CHO03, CH06, CHO9
Ant 1
Frequency Power density LIMIT
Test Channel PASS/FAIL
(MH2) (dBm) (mW) (dBm)
CHO03 2422 -17.81 0.01656 8 PASS
CHO6 2437 -18.34 0.01466 8 PASS
CHO09 2452 -18.16 0.01528 8 PASS
Ant 2
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2) (dBm) (mW) (dBm)
CHO3 2422 -11.97 0.06353 8 PASS
CHO6 2437 -14.45 0.03589 8 PASS
CHO09 2452 -14.76 0.03342 8 PASS
Total (Ant 1 + Ant 2)
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2) (dBm) (mW) (dBm)
CHO3 2422 -10.96 0.080091 8 PASS
CHO6 2437 -12.96 0.050548 8 PASS
CHO09 2452 -13.13 0.048695 8 PASS
Remark :

(1) The MIMO test requirement, RF power density shall measure each transmitter
chain by using channel power density method.
And after obtain each individual transmitter chain power density, then sum the
power density by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) =
Combined power density in mW.

(2) Antenna Gain=2 dBi.
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TX CHO3

® *REW J kHz
*VBW 30 kHz

Fef 10 d4Bm *ALt 20 4B *SWT 500 a

40

-890

Center 2.422 GHz 150 kH=z/ Span 1.5 MH=z

Date: 153.AUG.2011 10:04:27

TX CHO6

® *REW J kHz
*VBW 30 kHz

Fef 10 d4Bm *ALt 20 4B *SWT 500 a

&0

— 70

L-ao

-890

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z
Date: 15.AUG.2011 10:04:592
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TX CHO9

® REW 3 kHz
VEW 30 kHz

Fef 10 d4Bm Att 20 4B SWT 500 =
Z= |

40

-890

Center 2.452 GHz 150 kH=z/ Span 1.5 MH=z

Date: 15.AUG.2011 10:03:57

TX CHO3

® REW 3 kHz
VEW 30 kHz

Fef 10 d4Bm Att 20 4B SWT 170 m=

40

|--¢60

|- 380

-50

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 15.AUG.2011 09:44:39
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TX CHO6

Fef 10 d4Bm Att

Z0

REW 3 kH=z
VEW 30 kH=z

4B SWT 170 m=

-890

Center 2.437 GHz

Date: 15.AUG.2011 09:45:17

180 kHz/

Span 1.5 MHz

TX CHO9

@

Fef 10 d4Bm Att

Z0

REW 3 kH=z
VEW 30 kH=z

4B SWT 170 m=

|--¢60

|- 380

-50

Center 2.462 GHz

Date: 15.AUG.2011 09:45:48

150 kHz/

Span 1.5 MHz
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9. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos
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